
V O L U M E  5 2   N U M B E R  3   /   I S S N  1 0 7 7 - 3 0 0 2    fall 2018

Public Works/Municipal Perspectives 

The last one standing—Connecticut’s Fairfield 
compost facility 

The new emergency preparedness for water 
and wastewater utilities

Emergency response and rehabilitation of a 
sewer force main in Plymouth  

Innovative business case evaluation guides 
Portland through tough choices among  
CSO alternatives



Proudly Serving                
New England’s Water and 

Wastewater Market! 

ACQ550    

ABB            
Variable        
Frequency 
Drives 

ACQ800 ULH  

Harmonic Mitigation              

Your One-stop Shop for ABB VFDs. 

STOCKED INVENTORY 

Contact us for a free on-site evaluation of  your VFD needs! 
[...]
Maine, that are inhibiting fish passage into the Pennamaquan 
River watershed. These ladders are in such poor condition that 

only 25 percent of the alewife and blueback herring returning 
to the river can reach their spawning grounds. Both species, 
collectively known as river herring, have been National 
Oceanic and Atmospheric Administration (NOAA) designated 
as “Species of Concern.” Current river herring production in 
the Pennamaquan River is one quarter of sustainable capacity. 
Returning the ladders to a serviceable condition will triple the 
river herring population. River herring transport nutrients 
between the freshwater and marine environments and are 
an important prey species. A population increase of this size 
will boost the bio-productivity of the watershed and the Gulf 
of Maine. The restored population will also produce multiple 
economic and cultural benefits to the Tribe, the town of 
Pembroke, and the local community.

“The Sipayik Environmental Department is pleased to be a 
part of the NFWF award to continue working on a connected 
ecosystem that enhances biodiversity of aquatic native 
species. It is the goal of the department to once again see 
sea-run alewives and other sea-run fish species run in the 
millions with improved fish passages. The fish passages are 
in need of improvements and are vital points of access for 
sea-run fish that need to reproduce in the fresh water system 
that the dams contain. The project will allow the department 
to get close to its goal of seeing a more vibrant and productive 
Gulf of Maine,” said Marvin Cling Sr., environmental planner/
director of the Sipayik Environmental Department of the 
Passamaquoddy Tribe—Pleasant Point Reservation.

These grants are awarded through the NFWF’s Five Star and 
Urban Waters Restoration Program, which support projects 
that develop community stewardship of natural resources 
and address water quality issues in priority watersheds across 
the country. Support for the 2018 Five Star and Urban Waters 
Restoration Program is provided by the Wildlife Habitat 
Council, and major funding by EPA, U.S. Forest Service, U.S. 
Fish and Wildlife Service, FedEx, Shell Oil Company, Southern 
Company, and BNSF Railway.

“The Five Star and Urban Waters Restoration Program 
generates measurable results for wildlife and communities 
across the nation,” said Jeff Trandahl, executive director and 
CEO of NFWF. “The 59 grants announced today will help 
communities improve water quality and support wildlife 
through a variety of conservation efforts, from the removal 
of invasive species and planting of native vegetation to the 
reduction of stormwater runoff and creation of wetlands.”

More information
•	The 2018 grant winners were selected from a highly 

competitive pool of more than 250 applications. A 
list of 2018 projects is available at nfwf.org/fivestar/
Documents/2018grantslate.pdf.

•	Since 1999, the Five Star and Urban Waters Restoration 
Program has supported more than 945 projects, with more 
than $11.9 million in federal funds, $10.6 million in private 
and corporate contributions, and $74.7 million in matching 
local funds.

•	EPA information on the Five Star and Urban Waters 
Restoration Grant program: epa.gov/urbanwaterspartners/
five-star-and-urban-waters-restoration-grant-program-2018

| INDUSTRY NEWS |

A
ll tradem

arks are ow
ned by Lakeside Equipm

ent C
orporation. 

©
 2018 Lakeside Equipm

ent C
orporation.

Generate Revenue with Raptor® Septage Acceptance Plants

SIMPLE. EFFICIENT. INTELLIGENT.

NOT YOUR ORDINARY RECEIVING SYSTEM

Raptor  Septage Acceptance Plant 

Removes debris and inorganic solids from municipal, industrial and septic 
tank sludges. This heavy-duty machine incorporates the Raptor Fine Screen 
for screening, dewatering and compaction. Accessories include security 
access and automated accounting systems.

Raptor  Septage Complete Plant

With the addition of aerated grit removal, the Septage Acceptance Plant is 
offered as the Raptor Septage Complete Plant.

Speak to one of our experts at 630.837.5640 or email us at 
sales@lakeside-equipment.com for more product information.

Cleaner Water for a Brighter Future®

Grow your business with a 
Raptor Septage Acceptance Plant. 

REPRESENTED LOCALLY BY:

192 Pleasant St.  Rockland, MA 02370
T: 800.456.2437  |  F: 781.878.1219

www.themahercorp.com

THE MAHER CORPORATION
WATER & WASTEWATER PROCESSES, PUMPING & VALVE SYSTEMS



16  |  NEWEA JOURNAL  fall 2018 NEWEA JOURNAL  fall 2018  |  17

www.envpartners.com

Environmental 
Partners

Bringing Integrated and Sustainable Solutions  
to Life, and Upgrading Critical Infrastructure

EP_NEWEA Journal Ad_2_16#2.indd   1 2/3/16   10:44 AM

We help clients 

achieve net-zero 

operations through 

innovative technology.

The Organics to 

Energy Project at 

Greater Lawrence 

Sanitary District 

in North Andover, 

Massachusetts will 

generate clean, 

renewable power for 

future generations by 

applying cost-effective 

and sustainable 

solutions.

cdmsmith.com

Offices throughout 
New England, 

the U.S. and Worldwide

Advanced Sewer Level Monitoring
•  System-wide performance at a glance
•  Detect overrow conditions early                 
•  Optimize sewer cleaning 
•  CSO overrow notiication
For more information, contact Matthew Brown 
mbrown3@idexcorp.com or 603.625.1212 www.adsenv.com/echo

MILLIONS OF FEET INSPECTED
• Save time, water, AND money
• Screen 2+ miles per day
• EPA validated
• Highly portable and easy to operate

877-747-3245
sales@infosense.com • www.infosense.com

OUR TECHNOLOGY 
IS BASED ON 
SOUND SCIENCE
Active 
Acoustics 
screen for 
blockage 
with no 
flow contact

Inspect More, Clean Better



18  |  NEWEA JOURNAL  fall 2018 NEWEA JOURNAL  fall 2018  |  19

With world population at more than 7 billion and 
water resources that are increasingly finite, it’s time 
for transformational thinking. From innovative water 
supply and treatment to effective asset management 
and conveyance, we manage water to improve your 
competitiveness and resilience far into the future.

Water for a changing world.

WWW.ARCADIS.COM

Arcadis. 
Improving quality of life.

arcad.is/adv-Connect

BIOSOLIDS  |  HEADWORKS  |  THICKENING  |  CLARIFICATION  |  BIOLOGICAL  |  ODOR CONTROL

Kusters Water has built a reputation for providing quality, dependable products with the latest in water and 

wastewater treatment innovation. See how our solutions are made for longevity – and your budget.

Call 1-800-264-7005  |  kusterswater.com

ThickeningThickening Screening Grit Removal

Clarification DAF Trickling Filters

SCAN FOR
PRODUCT LINE

NEWEA 2019 
Annual Conference & Exhibit

Save the date! January 27 – 30, 2019
Boston, MA | Boston Marriott Copley Place

This prestigious conference consistently attracts more 

than 2,200 engineers, consultants, scientists, operators, 

and students, and features a variety of technical 

sessions, and more than 200 exhibitor displays. It 

provides an opportunity for professional exchange of 

information and state-of-the-art concepts in wastewater 

treatment and environmental issues.

In addition to NEWEA’s traditional sessions, Young 

Professionals, Students, and Operators will have 

technical sessions dedicated to presentations developed 

and delivered by their peers. 

For more information, visit annualconference.newea.org 

call: 781-939-0908 • email: mail@newea.org

 WATER’S 
WORTH IT

LET’S GO 
ALL IN.



20  |  NEWEA JOURNAL  fall 2018 NEWEA JOURNAL  fall 2018  |  21

The last one standing—   
Fairfield, Connecticut’s compost facility 
William Norton, Town of Fairfield, Connecticut

Joseph Michelangelo, PE, Town of Fairfield, Connecticut

John Bodie, Town of Fairfield, Connecticut

Abstract | The town of Fairfield, Connecticut, has a composting facility for its biosolids reduction and 

disposal. The town uses wood-chipped material, collected within the town, to mix with its dewatered, 

anaerobically digested sludge. This saves the town a significant amount of money compared to hauling 

either liquid or dewatered biosolids to another facility either within or outside Connecticut for final disposal. 

The final composted material then serves as a small revenue generator, as it is sold as a soil amendment for  

ball fields, landscaping material, and crops not directly consumed by humans.

Keywords | Composting facility, compost, agitated bay composting, biosolids composting, biosolids

 

feature

T
he town of Fairfield is 50 mi (80 km) 
north of New York City on the shore of 
Long Island Sound in Fairfield County, 
Connecticut. It is located between the cities 

of Bridgeport and Stamford, and has a population 
of 59,000. The Fairfield Water Pollution Control 
Authority owns and operates an extensive waste-
water collection system, eight pump stations, and 
an advanced water pollution control facility (WPCF) 
that handles wastewater from Fairfield’s sanitary 
sewer service area. The WPCF has a design annual 
average flow rate of 9 mgd (34 ML/d) and a peak 
flow rate of 24 mgd (91 ML/d), processing an annual 
average flow of 8.64 mgd (32.7 ML/d) with peaks of 
33 mgd (125 ML/d), or the maximum flow capable of 
being recorded at the effluent flow meter.

The Fairfield WPCF is an advanced secondary 
treatment facility that has stringent discharge 
limitations for total nitrogen. The treatment 
process consists of mechanical screening, grit 
removal, influent pumping, primary sedimentation, 
aeration tanks, nitrification/denitrification, final 

sedimentation, and ultraviolet (UV) disinfection. 
Biosolids are anaerobically digested, dewatered, and 
composted on site. Photo 1 shows an aerial view of 
the treatment facility.

The WPCF was originally constructed in 1950 
to provide secondary treatment for collected 
sewage flows from the town, with treated effluent 
discharged to Long Island Sound. The plant was 
expanded in 1968 and 1972 to meet the needs of a 
growing town and expansion of the sewer collec-
tion system. Additions in 1980 improved biosolids 
dewatering and in 1988, a composting facility for 
beneficial reuse of plant biosolids was added. 
Modifications to the plant’s aeration system and 
Zone A aeration tankage followed in 1996 to allow 
the plant to achieve partial nitrogen removal. The 
most recent WPCF upgrade was completed in 2002; 
this upgrade involved most of the wastewater and 
biosolids processing facilities, including addition  
of aeration tankage (Zone B), new final settling 
tanks, UV disinfection, effluent pumping, and odor  
control biofilters.

1. Fairfield Water Pollution Control Facility with compost facility in foreground

Biosolids
Biosolids are the byproduct of our primary settling 
and waste activated sludge (WAS) process. The 
biosolids from five primary clarifiers are pumped 
on a time basis directly to our primary anaerobic 
digester. The WAS is thickened on a gravity belt 
thickener, pumped to our gravity thickener tank, 
and then pumped to the primary digester on a 
time sequence. The WAS daily thickening is based 
on process control numbers generated by labora-
tory staff and forwarded to the operation staff to 
execute. The mixture of primary and WAS biosolids 
stays within the primary anaerobic digester for 
approximately 17 days; it then decants over the 
mixing chamber to the secondary digester where it 
continues its stabilization process for an additional 
17 days. The elevation of the secondary digester’s 
floating cover indicates the amount of anaerobically 
digested biosolids we need to remove to keep the 
system operating properly (photo 2). The neces-
sary volume of anaerobically digested biosolids is 
pumped from the secondary anaerobic digester at 
2 to 3 percent solids to the belt filter press where 
it is dewatered to 17 to 18 percent solids (photo 3). 
Once dewatered, the biosolids are discharged to an 
agricultural mixing dump truck. When the weight of 
the biosolids reaches 7,500 lbs (3,400 kg) within the 
truck, the drop-hatch doors from the belt press are 

2. Anaerobic digesters

3. Belt filter press



22  |  NEWEA JOURNAL  fall 2018 NEWEA JOURNAL  fall 2018  |  23

closed and the dump truck is removed. The truck is 
then pulled out of its bay and pulled around to the 
entrance of the compost building. It is then loaded, 
by a front-end loader, with 7,000 lbs (3,200 kg) of 
wood chips (photo 4) and mixed by the agricultural 
truck’s internal mixing equipment for several 
minutes. The resulting compost feedstock mixture 
is then dumped on the floor of the compost building 
for the start of the composting process.

Compost Facility
The town’s biosolids compost facility, located on the 
WPCF site, is the last such facility in Connecticut 
and one of the oldest continuously operating 
biosolids compost facilities in North America. WPCFs 
in Hartford, Greenwich, Farmington, and Bristol, 
Connecticut, all practiced biosolids composting 
before but discontinued these facilities, largely due 
to operational issues.

Fairfield’s initial compost building and process 
were built and put into operation in 1989 using an 
agitated bay with a forced aeration-type composting 
process. The initial building was steel, but due to 
the corrosive atmosphere within it, the structure 
rotted and was replaced by a stainless-steel building 
in 2006. The building is 300 ft (91.4 m) long by 60 ft 
(18.3 m) wide by 30 ft (9.1 m) high. Within the building 
are six bays, formed by concrete walls. The internal 
measurements (i.e., between the concrete walls of 
the bays) are 6.5 ft (2 m) wide by 6 ft (1.8 m) high and 
220 ft (67 m) long. Each bay is filled with approxi-
mately 14 yd3 (10.7 m3) of the biosolids/wood chips 
feedstock material by a front-end loader (photo 5). 
The feedstock material is given a numerical number, 
representing a “charge number,” so it can be followed 
through the bay during the compost process by the 
automated process control system (SCADA). The 
charge is followed through the bay from the initial 
loading until it exits the bay around 28 days later. 
During this period the compost agitator machine 
turns the compost material in each bay four to five 
times a week. With each agitation the compost mate-
rial is transported approximately 12 ft (3.7 m) along 
the length of the bay. Air is blown up through the 
compost within the bays at five locations along the 
length of each of the six bays. The SCADA computer 
monitors the bays for appropriate time and tempera-
ture protocol to make sure that the compost meets 
EPA requirements for pathogen reduction (three 
days at > 132°F [55°C]) and vector attraction reduction 
(14 days at > 113°F [45°C]). 

At the end of the 28 days the compost reaches 
the end of the bay where the agitator deposits it 
into a pit at the back of the compost building, in 
an open offloading area where the compost builds 
up. This area measures 60 ft (18.3 m) wide by 20 ft 
(6.1 m) deep. Each week this area is cleared of the 
composted material by a front-end loader and dump 
truck (photo 6). Twenty-five truckloads, each carrying 
4,700 lbs (2,130 kg) of compost are removed and hauled 
across the street to a town-owned, contract-operated 
site. The site operator contracts with the town to 
process all its green or yard waste. The compost is 
then stored in a pile for 30 days, after which it is tested 
for fecal coliform. If it passes the fecal coliform test it 
is ready to be used as soil augmentation for ball fields, 
flower and landscaping beds, and non-edible crops 
(photos 7–8). If the compost pile does not pass, it must 
sit for an additional 30 days and be retested.

As part of the contract, the site owner supplies 
the WPCF with all the necessary wood chips or 
amendment for the composting of the biosolids as 
well as roughly 4,400 yd³ (3,360 m³) of wood chips for 
biofilters. The biofilters handle all the noxious odors 
from the compost building and several other build-
ings within the facility. The town has just signed a 
[...]
quality, while improving soil health. Work completed for this 
study included a survey of Vermont water treatment plants to 

PFAS is an issue to address, especially 
at sites with direct industrial and 
military discharges creating very high 
levels in drinking water. But risk from 
PFAS does not appear to be as great as 
risk from such long-known threats as 
lead, mercury, arsenic, and radon.

PFAS continued on page 60WTR continued on page 60

The rough residuals recipe covers the rocks, ready for 
seeding of a native grass and legume mix

About eight years after the one-time 
application of residuals, a stable native 

ecosystem takes over. All the open 
fields in the fore- and mid-ground are 

reclaimed with residuals.

Contrast—reclaimed asbestos (left) vs bare tailings

The vegetation takes off and spreads—after three or four 
years, the vegetation fills in

|  NEBRA Highlights  |



60  |  NEWEA JOURNAL  fall 2018 NEWEA JOURNAL  fall 2018  |  61

Ned Beecher, Executive Director 
Tamworth, N.H. 
603-323-7654  |  info@nebiosolids.org

For additional news or to subscribe to  
NEBRAMail, NEBRA’s email newsletter, 
visit nebiosolids.org

more slowly, understanding the uncertainties, as well as 
the potential for unintended, disruptive consequences of 
rushed regulatory actions.

While PFAS has become a well-known issue in some 
of the environmental field, it is still not front and center 
for most people. Although some individuals and groups 
of citizens, state regulatory agencies, and associated 
consultants have been working intensely for more 
than two years on the issue—especially around highly 
contaminated sites (e.g., Pease International Tradeport, 
Merrimack, New Hampshire, Hoosick Falls, New York, 
and North Bennington, Vermont)—and some have been 
addressing it for more than 15 years, much of the media 
coverage is still just introducing the topic, and public 
understanding is still forming.

At the same time, NHDES and other agencies are 
finding more and more challenges and complications 
daily: new sites with high PFAS from fire-fighting 
training, car washes, and more; a wider variety of PFAS 
chemistries; and more challenges with analyzing and 
understanding the fate and transport of PFAS.

As has happened with concerns raised about other 
trace contaminants conveyed in wastewater and 
biosolids, after initially jumping to conclusions that 
traces in biosolids may be a concern, regulators and 
experts are beginning to realize that, with PFAS too, 
sources and human exposures are far greater in our 
daily lives, and wastewater and biosolids are rarely 
significant routes of potential exposure. Still, more 
research is needed.

It is notable that at the EPA summit and community 
engagement sessions (more are being conducted around 
the country), one of the key agenda items has been risk 
communications. EPA and states recognize that commu-
nicating the PFAS topic is important. Yes, PFAS is an 
issue to address, especially at sites with direct industrial 
and military discharges creating very high levels in 
drinking water. But risk from PFAS does not appear to 
be as great as risk from such long-known threats as lead, 
mercury, arsenic, and radon. More risk communications 
are needed. The gap between how experts view the 
complexity of PFAS issues and the simplicity expressed 
by some concerned citizens and the media seems to 
be widening, possibly making it more difficult to find 
responsible, balanced policies and actions. A test of this 
will come when NHDES develops new water quality 
standards for PFAS later this year, as required by the 
legislature. Stakeholders with widely divergent perspec-
tives are likely to be involved. 

determine the amount of WTRs potentially available for use in 
agricultural projects. Results indicate that the amount avail-
able could be limiting.... Also included in this report are Best 
Management Practices using WTRs as a conservation practice 
to reduce phosphorus run-off from agricultural production.”   

Global GAP
The Global Good Agricultural Practices (Global GAP) is an 
international food quality assurance program that gives food 
retailers confidence in the quality and sustainability of farm 
practices. Currently, the Global GAP quality standard precludes 
biosolids use, based on retailer perceptions that consumers 
object to biosolids use.

Over the past decade, biosolids groups have occasionally tried 
to communicate with food-producing and marketing organiza-
tions about the benefits of biosolids use, to advance acceptance 
of properly treated biosolids as a “normal agricultural practice” 
(as the Pennsylvania Supreme Court has described it), acceptable 
in food quality assurance schemes and, indeed, beneficial for 
meeting sustainability goals. For example, in 2014, NEBRA and 
others reached out—unsuccessfully—to Whole Foods Market 
when they announced an anti-biosolids policy. 

Now, Greg Kester of the California Association of Sanitation 
Agencies (CASA) leads a national working group to reintroduce 
biosolids for consideration under the Global GAP’s Harmonized 
Produce Safety Standard (HPSS). NEBRA is part of this 
working group. On June 28, Mr. Kester met with a U.S. technical 
working group for Global GAP, proposing that Global GAP 
adopt a similar standard as what the U.S. Food and Drug 
Administration did under the Food Safety Modernization Act: 
accepting biosolids when compliant with U.S. federal regula-
tions at 40 CFR Part 503. These U.S. standards can provide a safe 
and efficient baseline of testing, treatment, and management of 
biosolids anywhere in the world. Mr. Kester’s proposal met with 
some resistance from the technical working group, because, 
they said, food companies—marketers and distributors—are 
concerned about the perception related to biosolids. 

Soon after, NEBRA learned of a parallel effort in Europe. 
NEBRA, CASA, and other U.S. biosolids groups had worked 
with some European stakeholders in 2016 on an initial outreach 
letter to Global GAP. That partnership has been reignited and, 
in August, a joint proposal from biosolids groups and other 
stakeholders, including WEF and the Sustainable Phosphorus 
Alliance, was submitted to Global GAP. The proposal is to allow 
biosolids use if the biosolids meet metals limits mostly equiva-
lent to new European fertilizer standards, which are far stricter 
than Part 503 limits, are Class A, and are produced and/or 
distributed by an organization that is ISO 9001 or 14001 quality 
certified. Mr. Kester will join European counterparts at the 
Global GAP Crops Technical Committee meeting in Cologne, 
Germany, in September to advance the proposal. The Global 
GAP board has agreed to consider the technical committee’s 
recommendations at its November meeting.

By adopting such a standard for the farmers who ascribe 
to the Global GAP system, this updated policy would advance 
the export/import of agricultural products, including those 
grown with the aid of biosolids. 

PFAS continuedWTR continued

Unsurpassed Solutions 
in the Water Environment
MA | CT | ME | NH | VT | AZ 

www.tataandhoward.com

Unsurpassed Solutions 
in the Water Environment

Engineering Innovation 
Service. Efficiency. Teamwork. 

IF THE CHALLENGE INVOLVES WATER, 
WE’RE UP FOR IT.   
We offer you a world of expertise, with value for today and  
foresight for tomorrow, for all your unique water challenges. 

 
Boston 781-565-5800 

Visit bv.com to learn more. 

Committed to delivering environmental 
expertise that positively  

impacts quality of life  

www.dewberry.com

Peter Garvey, PE 
617.531.0760  
pgarvey@dewberry.com

4001-NEWEA_Ad.indd   1 12/30/2015   7:38:54 AM



62  |  NEWEA JOURNAL  fall 2018 NEWEA JOURNAL  fall 2018  |  63

Spotlight: Cohasset Wastewater Treatment Plant 

The town of Cohasset is a small, residential, coastal community southeast of Boston with a population 

currently estimated at 8,500. The town has a small industrial and commercial base and can be generally 

classified as a highly aesthetic, bedroom community known for its majestic coastal and inland vistas.

System
The Cohasset Wastewater Treatment Plant (WWTP) 
is publicly owned and managed by an elected board 
of sewer commissioners. The WWTP has a design 
capacity of 450,000 gpd (1.7 ML/d), processing an 
average of 315,000 gpd (1.2 ML/d) and discharging it  
to Cohasset Cove/Harbor, a Class SA designated 
water body. The town’s sanitary sewer collection 
system spans its entire coastline and major water 
bodies as well as the town center. The system 
includes a primary lift station adjacent to the WWTP 
with a capacity of 2 mgd (7.6 ML/d), seven remote 
lift stations, 30 miles (48 km) of sanitary sewer (both 
gravity and low pressure), and nearly 850 wastewater 
grinder pumps.

Historical Perspectives
The WWTP, originally constructed in 1979 as an 
extended aeration activated sludge facility, was 
constructed in the middle of Jacobs Meadow (a 
saltwater marsh) and was designed for only 72,000 
gpd (272,500 L/d) to accommodate approximately 200 
service connections in the congested town center. In 
1979, the commonwealth of Massachusetts filed suit 
against the town under the Massachusetts Clean 
Water Act to force an expansion of the system, to 
address failing septic systems elsewhere within the 
town. The town entered into a Judicial Judgment 

with the commonwealth to evaluate needs and 
implement an expansion solution. Over the next 10 
years through several amendments to the Judgment, 
the town evaluated its options, which were 
concentrated on costly comprehensive town-wide 
sewer systems and regional treatment alternatives. 
Simultaneously during this period, the Federal 
Construction Grants program was slowly phased 
out, essentially eliminating the 85 percent grant 
funding originally available for wastewater system 
construction. The financial implications related to 
the elimination of grant funding were considerable 
for this small residential community, and in the 
early 1990s the town evaluated and implemented a 
reduced scale “local solution.” To reduce operational 
costs, the town contracted operations of the facility. 
By the mid-1990s, a local solution sent a portion of its 
flow (for about 300 dwellings) in the northern part of 
the town, abutting Straits Pond (a designated Area of 
Critical Environmental Concern), via a low-pressure 
sewer system to the town of Hingham (for pumping) 
and the town of Hull (for treatment and disposal). 
Various innovative and alternative technologies were 
examined for the WWTP upgrade and expansion, 
but its isolation within a saltwater marsh limited 
any footprint expansion. In 2000, the WWTP was 
expanded through retrofitting the aeration tanks  
to accept submersible hollow fiber membrane 
cassettes and thereby expand the facility capacity  
to 300,000 gpd (1.14 ML/d), within the same footprint. 
The collection system was also expanded, adding 
nearly 1,000 new users to the system through both 
gravity and low-pressure sewer collection mains. 
In the early 2000s while still under a modified 
version of the Judicial Judgment, a further system 
expansion addressed the Little Harbor area of the 

community. In 2007 through 2010, 450 dwellings were 
added to the system via low-pressure sewers, and the 
WWTP was again expanded using newly upgraded 
membranes to expand it to its current design capacity of 
450,000 gpd (1.7 ML/d).

Treatment Process
The WWTP includes the following unit treatment 
processes:

•	Influent screening
•	Aerated grit removal
•	Primary anoxic tank
•	Activated sludge membrane bioreactors (two tanks)
•	Ultraviolet (UV) disinfection
•	pH adjustment
•	Alkalinity feed
•	Sieve drum sludge thickener with polymer addition
•	Sludge holding tank
Sludge is thickened to 4–5 percent at the facility 

and then hauled to a regional treatment facility for 
further processing and disposal. The effluent is pumped 
to Cohasset Cove/Harbor and discharged outside 
the navigable reach through three flexible duck-bill 
diffusers, set a few degrees off the horizontal, to promote 

horizontal and vertical dispersion through the receiving 
waters that allow it to achieve a 30:1 dilution ratio. The 
treatment process was enclosed in a building during the 
upgrades in 2000 and a separate blower/control building 
was also erected. The facility has full emergency power 
generation capabilities.  

The capacity increase achieved was obtained with 
the membranes by expanding the reactor tank height 
and volume, by designing the process for a reactor 
mixed liquor for upwards of 10,000 mg/l and eliminating 
primary and secondary settling requirements. The 
WWTP does not accept outside sludge or septage. The 
NPDES permit limits the facility to 20 mg/l BOD and 
TSS monthly average, but the effluent quality is typically 
less than 2 mg/l and often non-detect for these param-
eters. Fecal coliform limits are 14 MPN, but the effluent 
is typically 1 or less. Total Nitrogen is a seasonally moni-
tored parameter and typically averages around 8 mg/l. 
The NPDES is still under review by EPA for renewal. 
The Cohasset WWTP was recognized in 2013 with the 
Award for Excellence for Plant Performance by the 
Massachusetts Water Pollution Control Association, Inc., 
for its high pollutant loading removals and consistency 
in performance.

Cohasset Wastewater Treatment Plant 
43R Elm Street, Cohasset, Massachusetts

Cohasset Board of Sewer Commissioners
Town Hall, Cohasset, Massachusetts

SUEZ Contract Operations
Suez Project Manager: Scott Papa
Suez Regional Manager: John Marcin

Consulting Engineer: 
Coughlin Environmental Services, LLC

|  SPOTLIGHT  |



64  |  NEWEA JOURNAL  fall 2018 NEWEA JOURNAL  fall 2018  |  65

I
n 2017, Connecticut River Conservancy (CRC) 
Water Quality Monitoring Coordinator Ryan 
O’Donnell started a water quality monitoring 
program nearly from scratch in the Deerfield 

River watershed. Deerfield River and many of its 
tributaries start in southeastern Vermont before 
heading into northwestern Massachusetts and 

emptying into the Connecticut 
River. The Deerfield River 
Watershed Association (DRWA) 
had recently joined up with 
CRC, becoming a regional 
chapter of sorts. Operating on 
a shoestring budget, its new 
program went without many 

supplies of its own during its first year. Despite 
the lack of supplies and equipment, it success-
fully engaged volunteers and conducted water 
quality sampling during the summer swimming 
season. Owing to this success, the program 
expanded this year. In addition to this relationship 
with DRWA, CRC also supports the monitoring 
program of the Southeastern Vermont Watershed 
Alliance, which monitors several Connecticut 
River tributaries in Windham County, Vermont. 
Overall these monitoring efforts assess water 
quality in the Deerfield, Green, West, Saxtons, 
and Williams rivers, and Whetstone Brook—
essentially covering much of the drainage area of 
southeastern Vermont and part of Massachusetts.

The NEWEA grant received by CRC allowed 
DRWA water quality monitors to use new 
equipment that helped them run a professional 
program. A Garmin GPS unit replaced the often 
inaccurate and woefully water-susceptible smart-
phone to map where water quality samples were 
taken. Purchasing an up-to-date conductivity 
standard solution allowed them to accurately 

calibrate the conductivity meter used for testing. 
Two telescoping sampling poles and supplies 
to build 6 ft (1.8 m) sampling poles allowed 
volunteers to take accurate samples from the 
safety of the river bank when necessary. Chain 
bungees made sure that thermometers did not 
float away while sampling. The NEWEA grant 
also enabled the purchase of large coolers to 
keep the samples cold and safe on their trip 
to the lab for processing. Finally, small coolers 
were purchased that feature the CRC and DRWA 
logo for volunteers to use to keep samples cold 
en route to centralized collection locations and 